



Dongguan BST Testing Co., Ltd

RoHS Report No.: BSTDG1611654860001RR-4

CONSOLIDATED TEST REPORT

SAMPLE INFORMATION:

1. Sample Description: PORTABLE CAMPING LIGHT & POWER BANK
2. Trade Mark:
3. Model, Specification, Grade: BY1006
4. Manufacturer:
5. Manufacturer Address:

CLIENT INFORMATION:

1. Applicant:
2. Applicant Address:

3. Test Standards:

IEC62321:2013

REMARKS:

1. The test data obtained and the report issued by laboratories other than BST are provided by the applicant to us for data consolidation purposes. The report shall not be reproduced in part without written approval of us.
2. Characterization & Condition of sample: Normal.
3. Ambient Condition During Testing: (15~22) °C (20~40) %RH
4. Date of Consolidated Nov. 08, 2016

Approved by:



Andy Zheng/ Technical Director



Dongguan BST Testing Co., Ltd

RoHS Report No.: BSTDG1611654860001RR-4

CONSOLIDATED TEST REPORT

No.	Component	Material	Issue Body	Report No.& Issue Date	Test Data(PPM)
01		PCB MAINBOARD	SGS	GZ0904046810/CHEM DATE:APR.10,2016	Cd:N.D Pb:N.D Hg:N.D Cr6+:N.D PBBS:N.D PBDES:N.D
02		CHIP CAPACITOR	SGS	CANEC0900146705 DATE:JUL.24,2016	Cd:N.D Pb:N.D Hg:N.D Cr6+:N.D PBBS:N.D PBDES:N.D
03		SBD	SGS	CANEC0900146700 DATE:JUL.20,2016	Cd:N.D Pb:N.D Hg:N.D Cr6+:N.D PBBS:N.D PBDES:N.D
04		LED	SGS	CANEC0900146700 DATE:JUL.20,2016	Cd:N.D Pb:N.D Hg:N.D Cr6+:N.D PBBS:N.D PBDES:N.D
05		SKIN SHEATH	SGS	GZ0606084708/CHEM DATE:2016.04.21	Pb:44 Cd:N.D Hg:N.D Cr6+:N.D
06		CHIP AUDION(SMD)	SGS	KA/2010/20374 DATE:JUN.14,2016	Cd:N.D Pb:N.D Hg:N.D Cr6+:N.D PBBS:N.D PBDES:N.D
07		SMD RESISTOR	SGS	CANEC0901311304 DATE:APR.02,2016	Cd:N.D Pb:N.D Hg:N.D Cr6+:N.D PBBS:N.D PBDES:N.D

Add: A1201-1204 Xinsanqi Of Dongbao Road, Dongcheng District, Dongguan, Guangdong, China
Certificate Search: <http://www.bst-lab.com>, Tel:400-882-9628, 8009990305, E-mail:christina@bst-lab.com



Dongguan BST Testing Co., Ltd

RoHS Report No.: BSTDG1611654860001RR-4

CONSOLIDATED TEST REPORT

No.	Component	Material	Issue Body	Report No.& Issue Date	Test Data(PPM)
08		IC	SGS	CE/2010/53320 DATE:JAN.22,2016	Cd:N.D Pb:N.D Hg:N.D Cr6+:N.D PBBS:N.D PBDES:N.D
09		ELECTROLYTIC CAPACITOR	SONY	SHR090509301202004A DATE:MAR.10,2016	Cd:N.D Pb:N.D Hg:N.D Cr6+:N.D PBBS:N.D PBDES:N.D
10		LITHIUM BATTERY	SGS	GZSCR0912105368/LP DATE:APR.12,2016	Cd:N.D Pb:N.D Hg:N.D Cr6+:N.D
11		PRINTING INK	SGS	GZSCR050635115/LP DATE:2016.8.17	Cd:N.D Pb:N.D Hg:N.D Cr6+:N.D PBBS:N.D PBDES:N.D
12		SCREW	SGS	2090126/EC DATE:MAR.20,2016	Cd:N.D Pb:N.D Hg:N.D Cr6+:N.D
13		COPPER	SGS	KA/2010/20374 DATE:JUN.14,2016	Cd:N.D Pb:N.D Hg:N.D Cr6+:N.D
14		RUBBER-INSULATED COPPER WIRE	SGS	2103284/EC DATE:MAR.14,2016	Cd:N.D Pb:N.D Hg:N.D Cr6+:N.D PBBS:N.D PBDES:N.D

Add: A1201-1204 Xinsanqi Of Dongbao Road, Dongcheng District, Dongguan, Guangdong, China
Certificate Search: <http://www.bst-lab.com>, Tel:400-882-9628, 8009990305, E-mail:christina@bst-lab.com



Dongguan BST Testing Co., Ltd

RoHS Report No.: BSTDG1611654860001RR-4

CONSOLIDATED TEST REPORT

No.	Component	Material	Issue Body	Report No.& Issue Date	Test Data(PPM)
15		DEAD RING	SGS	GZ0904046811/CHEM DATE:APR.10,2016	Cd:N.D Pb:14 Hg:N.D Cr6+:N.D PBBS:N.D PBDES:N.D
16	USB JACK	PBT	SGS	SZ060522239RS-5.4 DATE:2016.05.10	Pb:20 Cd:N.D. Hg:N.D. Cr6+:N.D. PBBS:N.D. PBDES:N.D.
17		BRASS	SGS	SZ060526416RS-5.1 DATE:2016.05.31	Pb:245 Cd:5 Hg:N.D. Cr6+:N.D.
18		METAL	SGS	SZ060522628RS-5.4 DATE:2016.05.13	Pb:21 Cd:N.D. Hg:N.D. Cr6+:N.D.
19		LABEL	SGS	GZ0902017442/CHCM DATE:2016.02.28	Cd:N.D Pb:N.D Hg:N.D Cr6+:N.D PBBS:N.D PBDES:N.D
20		BLACK PLASTIC	SGS	CANEC0902399211 DATE:2016.04.21	Cd:N.D Pb:17 Hg:N.D Cr6+:N.D PBBS:N.D PBDES:N.D
21		DIODE	SGS	KA/2009/20374 DATE:2016.03,14	Cd:N.D Pb:N.D Hg:N.D Cr6+:N.D

Add: A1201-1204 Xinsanqi Of Dongbao Road, Dongcheng District, Dongguan, Guangdong, China
Certificate Search: <http://www.bst-lab.com>, Tel:400-882-9628, 8009990305, E-mail:christina@bst-lab.com



Dongguan BST Testing Co., Ltd

RoHS Report No.: BSTDG1611654860001RR-4

CONSOLIDATED TEST REPORT

No.	Component	Material	Issue Body	Report No.& Issue Date	Test Data(PPM)
22		INDUCTANCE	SGS	GZ0911165391/CHEM DATE:NOV.01,2016	Cd:N.D Pb:N.D Hg:N.D Cr6+ :Negative PBBS:N.D PBDES:N.D
23		GLUE	SGS	GZ1008130031/CHEM DATE:2016/10/28	Cd:N.D Pb:N.D Hg:N.D Cr6+ :N.D PBBS:N.D PBDES: N.D



Dongguan BST Testing Co., Ltd

RoHS Report No.: BSTDG1611654860001RR-4

CONSOLIDATED TEST REPORT

Sample photo:



P=PASS

ND=NOT DETECTED

ppm=PARTS PER MILLION

NEGATIVE=ABSENCE OF CRVI COATING

END OF REPORT